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@ HITACHI

4-3/8” CIRCULAR SAW

Model C 4Y

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION QTyY
1 944326 1 teft Hand Nut M5 43 9580942 1 Spring (A)
2 849454 1 Spring Washer M5 10 44 9580952 1 Plate
3 949424 3 Washer M5 10 45 958715 1 Tapping Screw D4x10
4 944325 1 Pinion 46 937815 1 Switch Cover
5 949216 9 Machine Screw M4x10 10 47 5002402 1 Cord
6 949453 8  Spring Washer M4 10 48 960356 2 Terminal (A} D35 10
7 937125 1 Bearing Cover (A) 49 949334 5 Flat Head Screw M5x 16 10
8 608VVM 1 Ball Bearing 608VVMC2EPS2L (old 939460) 50 984960 1 Saw Cover
9 937124 1 Inner Cover 51 9580932 1 Spindle
10 940220 1 Woodruff Key 2.5x8 52 984966 2 Washer
11 958091C 1 Armature 53 384962 1 Safety Cover
12 982032 2 Tapping Screw D5x25 54 944344 1 Return Spring
13 984969 1 Gear Cover 55 939549 1 Retaining Ring D32 10
14 983082 1 Gear Assembly {includes ltem No. 4,65) 56 957414 1 Washer {A)
15 930176 2 Machine Screw M4x65 10 57 939320 1 Combination Saw Blade 112mm
16 930630 2 Brush Terminal 58 957416 1 Washer (B)
17 937847 2 Brush Cap 59 940845 1 Washer
18 999021 2 Carbon Brush 2 60 944346 1 Left Hand Bolt M7x15
19 937846 2 Brush Holder 61 984961 1 Cover Assembly (includes ItemNo.62)
20 937809 1 Slide Bar 62 950565 1 HITACHI Label
21 959140 1 Connector 10 63 957580 2 Tapping Screw D5x30
22 9383072 1 Pillar Terminal 64 935522 1 Metal Bush
23 958090C 1 Stator 65 944340 1 Gear
24 980865 1 Washer (A} 66 936680 1 Bearing Cover (B}
25 626VVM 1 Bail Bearing 626VVMC2ERPS2S {old 939338) 67 6201VV 1 Ball Bearing 6201VVCMPS2S (old 939447)
26 937810 1 Bearing Bush 68 936682 1 Seal Packing
27 980801 1 Stop Plate 69 936576 3 Felt Packing
28 949317 1 Fiat Head Screw M3x10 10 70 958053 1 Cushion
29 984970 1 Slide Switch Knob 7" 930619 1 Feather Key 3x3x7
30 937800 1 Housing Assembly (includes Item No. 17,18} 72 941055 1 Wing Bolt M6x15
31 9849652 1 Caution Plate 73 941056 1 Spring
32 - 1 Name Plate 74 942808 1 Bolt M6x20
33 937811 1 Switch Holder 75 949425 1 Washer M6 10
34 930487 1 Cord Armor 76 949455 1 Spring Washer M6 10
35 930446 4  Tapping Screw D4x16 (W / Washer) 77 984971 1 Base
36 937812 1 Tail Cover 78 949747 1 Roli Pin  DBx25 10
37 984968 1 Holder Piece 79 949313 1 Wing Nut M8 10
38 984963 1 Trigger Assembly (A) 80 949423 2 Washer 10
39 949554 2 Nut M4 10 601 957421 1 Wrench (B)
40 937802 2 Nut Cover 602 984967 1 Wrench
41 937631 1 Cord Clip 603 984964 1 Guide
42 937813 1 Single Pole Switch (Screw Type)
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